

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2025-12-16 10:27:43
Date of Next Testing: 2027-12-06 10:27:43
Product Name: **2-Bromo-9-fluorenone**
CAS Number: 3096-56-8
Specifications & Purity: $\geq 96\%$
Lot #: F2221168
SKU #: **B117932**
Version: **0**
Analysis #: **621537**

Parameter	Limit Values	Result
Melting point	144-149 (°C)	148.64800 °C
Purity(GC)	96-100 (%)	98.98 %
Appearance (b117932)	Yellow to tan powder,crystals and/or chunks	Yellow to tan powder,crystals and/or chunks
Infrared spectrum	Conforms to Structure	Conforms to Structure



John Su
QA & QC Manager